

亞東紀念醫院

HCC

化學治療處方集

2008-08 制定

最近修改日期：2015-01

HCC 化學治療處方參考集

2008-08 制定 2015-01 最後修定

【Sorafenib】

Sorafenib 400mg bid po, continuous

【Bevacizumab plus Erlotinib】

Bevacizumab 10mg/kg iv drip 2hrs, every 2 weeks

Erlotinib 150mg/d, po, continuous

【High-dose Tamoxifen plus Doxorubicin】

Tamoxifen 150 mg/m², PO, in divided dose, D1~D7

Doxorubicin 50~60 mg/m², IV, 24hrs, D4

Repeated cycles every 3~4 weeks

【Thalidomide + UFUR】

Tgafur/uracil (UFUR) 125 mg/m² (based on tegafur), bid po

Thalidomide 100mg po bid.

During the treatment, must be take study drugs continuously.

【Soraferib plus Doxorubicin】

Soraferib 400 mg, bid po, continuous

Doxorubicin 40~60 mg/m², IV, 2hrs, D1, every 3~4 weeks

【FOLFOX】

Oxaliplatin 85 mg/m², IV, 2hrs

Leucovorin 400 mg/m² in N/S 100ml IV drip 2hrs, concomitant with Oxaliplatin,
then

5-FU 400 mg/m² in N/S 100ml IV drip 5 mins, followed by,

5-FU 2400 mg/m² in N/S 500ml IV drip 46 hrs

Every 2 weeks for a total of 24 weeks

HCC 化學治療處方參考集

2008-08 制定 2015-01 最後修定

【Modified FOLFOX at FEMH】

Oxaliplatin 85 mg/m² in D5W 250ml IV drip 2 hrs, followed by
[5-FU 2000-2600 mg/m² + Leucovorin 300-400mg/m²] in N/S 500ml IV drip 46
hrs, D1
Every 2 weeks for a total of 24 weeks

【XELOX】

Oxaliplatin 130 mg/m², IV, 2hrs, D1
Capecitabine 1000 mg/m², twice daily, po, D1~D4 every 3 weeks

References :

1. N Engl J Med 2008;359:378-90
2. J Clin Oncol 2009; 27: 843-50
3. Hepatogastroenterology. 1998; 45:1955-60
4. JAMA 2010;304:2154-60
5. Invest New Drugs 2012;30:376-81
6. Br J Cancer 2007;97:862